User Tools

Site Tools


bukobot-parts-list-v2

Bukobot 8 v2 Vanilla / Duo Parts List

Aluminum Frame Beams
1 Frame Y Center Beam 345mm / 10×50 / Aluminum Extrusion
2 Frame Z Beams 410mm / 25×25 / Aluminum Extrusion
1 Frame Top 320mm / 25×25 / Aluminum Extrusion
1 Frame Bottom 320mm / 25×50 / Aluminum Extrusion
Steel Rods
48mm Linear Rails385mm~400mm Steel Smooth Rod
2M6 Threaded Rods + Tube Couplers

(Pre-Installed Z Coupler Tubes)

Electronics
1Azteeg Board (X1 or X3)
1Mini USB Cable
1Electrical Power Cord
1250w+ Power Supply w/ Cover Power Supply With Mini Acrylic Terminal Cover
4Stepper MotorNEMA 17 Stepper Motors
Non-Packaged Items
1Y Carriage6mm Lasercut Acrylic Plate
1Y Platform Mount4mm Lasercut Tempered Wood
1Heated PlatformHelios 12v Heated Bed
18” (200mm) Glass
18” (200mm) Insulation Cardboard
2Cable ConduitBlack Split Tube Wire Conduit
1Kapton (Polyimide) TapeGold High Temperature Tape Roll
1Filament Guide TubeWhite HDPE Tube
1Tool KitHex Wrench Set
1

Packaged Kits

HEATED PLATFORM HOOKUP Kit
1500mm 16 Gauge WireBlack & Red Wire
2Spade Crimp ConnectorElectrical Crimp Connector
2M3 x 10mm Button HeadScrew
2M3 NutNut
CONTROLLER POWER HOOKUP Kit
1500mm 16 Gauge WireBlack & Red Wire
7Spade Crimp ConnectorElectrical Crimp Connector
5Driver Aluminum Heat Sink
Extruder (Duo has 2)
1Geared Stepper Motor with Extruder Drive Assembly (Pre-Assembled)
FRAME-BRACKETS Kit
4Bottom Frame Guide3D Printed Plastic
4Bottom Frame Plate4mm Lasercut Acrylic Plate
2Top Frame Guide3D Printed Plastic
2Top Frame Plate4mm Lasercut Acrylic Plate
30M5 x 10mm Pan HeadScrew
30M5 Slim NutNut
2M5 x 16mm Button HeadScrew
2M5 T-NutNut
2M5 Fender Washer
1Power Supply Mount Front5mm Lasercut Acrylic
1Power Supply Mount Back5mm Lasercut Acrylic
1M5 x 10mm Button HeadScrew
1M5 NutNut
1M4 x 12mm Button HeadScrew
1M4 NutNut
1M4 WasherWasher
Z-MOTOR Kit
2Z Motor Mount6mm Lasercut Acrylic Plate
2Endstop Holder4mm Lasercut Acrylic Plate
15mm Spacer6mm Lasercut Spacer Rings
2M5 x 18mm Pan HeadScrew
2M5 x 10mm Button HeadScrew
4M5 NutNut
4M3 x 12mm Button HeadScrew
XY-BEARINGS Kit
8Linear Bearings for X/Y RailsLinear Bearings
10Zip TiesNylon Cable Ties
Y-ENDS Kit
2Y Motor/Idler/Rail Mount4mm Lasercut Acrylic Plate
2Y End Bracket4mm Lasercut Acrylic Plate
4Nylon Rail End Clamps3D Printed Nylon
4M5 x 10mm Button HeadScrew
4M5 NutNut
4M3 x 20mm Button HeadScrew
4M3 NutNut
2M3 x 12mm Button HeadScrew
Y-PLATFORM Kit
1Y Adjuster Mount for Synchromesh 5.5mm Lasercut Acrylic
1Y Adjuster Guide3D Printed Half Circle Cable Guide
1M3 x 30mm Button HeadScrew
1M3 NutNut
4M2.5 x 16mm Socket HeadScrew
4M2.5 NutNut
1M3 x 16mm Button HeadScrew
3M4 x 25mm Flat HeadScrew
3M4 NutNut
37mm x 28mm SpringSpring
3T-Nut with prongsT-Nut
3Platform Adjuster Wheel6mm Acrylic
X-PLATE Kit
1X CarriageAluminum Plate
1X Carriage Bearing Clamp PlateAluminum Plate
1M3 x 20mm Button HeadScrew
1M3 NutNut
X-ENDS Kit
2X End3D Printed X End
4Rail Slider5.5mm Lasercut (Pre-Assembled)
450mm x 32mm UHMW TapeUHMW Adhesive Tape (Blue)
4M3 x 10mm Button HeadScrew
1M3 x 12mm Button HeadScrew
2M6 Delrin Z Nut6mm Lasercut & Tapped White Delrin
2M2.5 x 16mm Socket HeadScrew
2M2.5 NutNut
X-END MOTOR MOUNT Kit
1X End Motor Mount5mm Lasercut Acrylic Plate
2M3 x 16mm Button HeadScrew
2M3 NutNut
4M3 x 8mm Button HeadScrew
SYNCHROMESH Kit
2Synchromesh Motor PulleyNylon/Brass Synchromesh Pulley
21 meter Synchromesh CableSteel/Nylon Synchromesh Cable
4693 BearingIdler Bearings
2M5 x 25mm Button HeadScrew
2M5 NutNut
4M3 x 8mm Button HeadScrew
4M3 NutNut
ENDSTOP Kit
3Endstop SwitchEndstop Switch with wire & connector
6M2.5 x 16mm Socket HeadScrew
6M2.5 NutNut
1X Endstop HolderEndstop Holder Lasercut Acrylic
1M3 x 10mm Button HeadScrew
4Acrylic SpacersLasercut Acrylic Spacers for X Endstop Holder
NOZZLE KIT (Duo has 2 Kits)
1Spitfire Hot EndPre-Assembled Nozzle,Heater, Base Mount
1M6 x12mmScrew
1Cooling FanFan
1Fan Spacer4mm Lasercut Acrylic
1Wire w/ 2 Pin ConnectorThermistor Connection Wire
2M3 x 40mm Button HeadScrew
2M3 NutNut
EXTRUDER CONNECTION Kit
16 Terminal Connector BlockEuro-Style Connection Terminal
11 Meter 22 Gauge WireBlack & Red Wire
1M2.5 x 16mm Socket HeadScrew
1M2.5 NutNut
CONTROLLER MOUNT
1Azteeg Board Mount6mm Lasercut Acrylic Plate
4Spacer Ring6mm Lasercut Acrylic Plate
4M2.5 x 16mm Socket HeadScrew
4M2.5 NutNut
bukobot-parts-list-v2.txt · Last modified: 2013/07/31 18:14 by deezmaker